



### Harness tested according of EN 1651:1999

Skyline Zip-Tech 1-point

Test reference-No / Prüf-Nr. \_\_\_\_\_ **PH 072.2013**

Integrated Parachute Cont:  
Integr. RG-Cont:

no

Manufacturer / Hersteller \_\_\_\_\_ **Barry Cordage Ltd.**

Periodic Inspection After:  
Regelmässige Nachprüfung Nach:

Maxi Load / Max Anhängelast \_\_\_\_\_ **125 kg / 275 lbs**

Conformity Checked By:  
Stückeprüft Durch:

[Empty box for signature]

Monat / Jahr :  
Month / Year :

Certification Date / Prüfung Datum \_\_\_\_\_ **11.09.2013**

Before use refer to the user's manual!  
Vor Gebrauch Betriebsanweisung lesen!

**para-test.com**

Conformity tests according to **EN 1651:1999** standards carried out by:  
Angewandte Prüfrichtlinien / Normen durch:



paragliding by air turquoise

**Air Turquoise SA**  
Rte du Pré-au-Comte 8 | CH-1844 Villeneuve  
tel. +41 21 965 65 65 | mobile +41 79 202 52 30  
info@para-test.com